
LCT Connection Unit Type A 
(G845) 



 

 
 

 

  1.Connector Unit (G845) .........................................  2 

Parts Index ...............................................................  5 

LCT Connection Unit Type A (G845) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

June ,30 ' 2006 



2 

 

1.Connector Unit (G845) 

102

1

2
2

3

4

6

5

7

8

9

101 103

11

10

12



3 

 1 G004 3519  Stepping Screw 1 

 2 G845 1035  Compression Spring:Upper 2 

 3 G845 1033  Bracket:Sensor:Guide Plate 1 

 4 AW01 0107  Paper Feed Sensor 1 

 5 G845 1030  Bracket:Guide Plate:Upper 1 

 6 G845 5350  Harness:LCT 1 

 7 G845 1032  Bracket:Guide Plate:Lower 1 

 8 G845 1041  Bracket:Stay:Left 1 

 9 G845 1042  Bracket:Stay:Right 1 

 10 G845 1027  Bracket:Ground Plate 1 

 11 G845 1029  Hexagonal Nut:M12:T=7 1 

 12 G845 1028  Caster:40kgf 1 

 

 

 

 

 

 

 

 

 101 0354 0080N Screw:M4X8  

 102 1105 0522  Edge Saddle - Les0510  

 103 0353 0080N Screw:M3X8  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.Connector Unit (G845) 



 

 

Parts Index 



6 

G845 1027  Bracket:Ground Plate   3 -  10 

G845 1028  Caster:40kgf   3 -  12 

G845 1029  Hexagonal Nut:M12:T=7   3 -  11 

G845 1030  Bracket:Guide Plate:Upper   3 -   5 

G845 1032  Bracket:Guide Plate:Lower   3 -   7 

G845 1033  Bracket:Sensor:Guide Plate   3 -   3 

G845 1035  Compression Spring:Upper   3 -   2 

G845 1041  Bracket:Stay:Left   3 -   8 

G845 1042  Bracket:Stay:Right   3 -   9 

G845 5350  Harness:LCT   3 -   6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

G004 3519  Stepping Screw   3 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



7 

AW01 0107  Paper Feed Sensor   3 -   4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0353 0080N Screw:M3X8   3 - 103 

0354 0080N Screw:M4X8   3 - 101 

1105 0522  Edge Saddle - Les0510   3 - 102 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	1.Connector Unit (G845) 
	Parts Index 

